Yy y|
CTI £ 48 e,

A -

G— ES[TRRN

I IA llacswirA CNAS =»
"///ﬁ:\\: TESTING
%, & \l CNAS L1910

Rk e
Test Report

WS A2240783758101001E 1o L5
Report No.  A2240783758101001E Page 1 of 5

WEAARAFAR TR ERHA R A

Company Name

Shown on Report

i e TUARERET G AT 6 45 106 &

ROOM 106, NO.6 XIXING STREET, CHANG 'AN TOWN, DONGGUAN
CITY, GUANGDONG PROVINCE

GUANGDONG WANLIAN TECHNOLOGY CO.,LTD

Address

LA IR i B b AR B Eh I RS BA

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

FERL A4 FR Ji A

Sample Name Circular Connector

fiERes M12

Model No. M12 Inspection & T

RSO EH

Sample Receiving State Normal

FE S H 2024.12.12

Sample Received Date Dec. 12, 2024

FE I H 3H 2024.12.12-2024.12.20

Testing Period Dec. 12, 2024-Dec. 20, 2024

@l%ké H 3 20241220

Approved by Date Dec. 20, 2024

J\fvﬁ%‘
No. R565646CD0

TR 52X 70 X Tl
rnati%’n_akerup Co., Ltd. Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China

Inspection & Testing Services
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Test Requested
a2 WA H
No. Test Item
IPX7
1
IPX7
ﬁmﬂ%%: iﬁgmﬁﬁﬁﬁo
Test Result(s): Please see the following pages.
T
Tested Sample(s)
RS R A TR HmES AR
Sample No. Sample Name Type Quantity
i M12
A2240783758101001 . L 1pc
Circular Connector M12
e E A
Sample Photo(s)
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WAIE . 1PX7
Test Item: IPX7

1. MWEK A Test Equipment

WAL A 5
Equipment Name Model
J Vi S X Wi
i} k#ﬂﬁiﬂ.ﬁﬂ . IX1040
Waterproof grade testing machine

2. IR¥EZ Environmental Conditions
RE: 22.7°C; PR : 57%RH
Temperature:22.7°C; Humidity:57%RH

3. MIEHRHE Test Standard: IEC 60529:2013

4. MR
Test Condition
o it A R AR LR T /K 1T 2000mm
I TE] . 30min
The lowest point of the sample is located 1000 mm below the surface of the water.
Test duration: 30min

5. WHKER

Test Result(s)

Mkt WA
BE g R kg Mg R (H WME ) s
Sample No Criterion UL Conclusion
P ' inspection )
B SR TOKHEA e
A2240783758101001 No water enters the
No water enters the sample e Pass
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Sample Photo(s) after the test

IO
16 17 18 2223 24 25 26 27 28 29

T’"W"‘“"V"WM G T
313233 34 35 36 37 38 89 | 41 42 43 44 45 46 47

A2240783758101001

A2240783758101001

A2240783758101001

Fant 3500

Page 4 of 5

A QAN V4



CTI £ 48 S
o
Test Report

b A2240783758101001E o5 L5
Report No.  A2240783758101001E Page 5 of 5
LR
Statement:

LA S TCHAE NS T | T PR St W wa sl
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
2GR A T A PR BHAL | RE S RS B H s AR A, BT N H LS 1 5, CTI
AL H LI ;
Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified;
B ARG A I 25 RAON S M it 7.5 5
The result(s) shown in this report refer(s) only to the sample(s) tested;
4RZ CTI B E, A E AR .
Without written approval of CTI, this report can't be reproduced except in full;
5 ANK IR & PSSR ST SN A ZE R, LA SO HE,
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
w AR+

*** End of Report ***
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